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ZALHAL i M8 3 AR AT PR ]
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fg BH Statement

KR 4 T JE 2 7T R A B AR R R B A GRS R O R
BRI REHEAN. NS TR

The report is invalid without “Dedicated Inspection Stamp”on report cover and cross pages
and on conclusion, or without signature of reviewer and approver.

WG W IR

Report is invalid if altered.

AT ERR A T, AR REEE L FE EE. TSR UESHZH .
AT A NANAG B4 B3 2 AL P N A

The company is only responsible for the original report. Any form of copy, fax, photocopy,
electronic texts can only be regarded as reference. Editing or partial copy by any party is
not allowed.

A/ FHRE, RIS E A RS AT, 2GR RT R i AR RIAH SR BRI L3k
AT

Company is not responsible for sampling, therefore the report is only responsible for
submitted sample. Customer shall be responsible for the representativity of submitted
sample and the authenticity of submitted documents.

AT AL X IR A A R, RET AR AR 2 B = F A RS f A 4 ) A3 T H T
If customer has any objection to report, written application shall be raised by customer
within 30 days after the issue of report.

AAT AT EAERK . RUOWARRE RS RRCR AR S A RS R R NR
FERBIAE S, AT 5K

Company doesn’t have the obligation to repeat testing when testing doesn’t have
repeatability, or samples are not stable during objection period, or sample is used up.
A R ARVEAR I BHC PR B 55 b B R B AE B BRSO R L AR E S, AL
BEAOGBERL, FF S AIEE .

Company promises all commercial information, technical document or trade secret related

to testing shall be protected, and all documents, samples and data shall be properly handled.

AL WA R T K % B BT E A — Tk X

A(I(Iress: Heyi Industrial Zone, Oubei, Yongjia, Wenzhou, Zhejiang.
s B Y Post code: 325000

B A HLE Tel.:  0577-6708 7799

f  H Fax: 0577-6708 7799

s 4 E-mail:  rock@rock-lab.cn

] ht Web:  www.rock-lab.cn
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Rocks Laboratory il 4 7} Report No.: ROCKB202003004
BURMIG Mt w56 15 1S, Fugitive Emissions Test Information

R % L 7 P PR A A B
Manufacturer Wenzhou Houo Sealing Technology Co., Ltd.
™ A7 SR EEURY AN R, A e 22 5 A S 4 AR [
U4 :
L. Graphite packing/ Three die-formed graphite rings,
Description ) o . T
i two metal-wire-reinforced braided graphite rings
HURA R A5 R & 843
Material Graphite Model No.
i FFiz 5l 1y W orz - Inl% BOE A i BRI AT 7 il HIEA ™ i
Stem Motion Quarter-turn New or Current Product New Product
e O] J K EFEH
il . w5 E B 2020.03.05
| Selected by - Manufacturer Collected Date
B R A p—
e ROCK P202003004 ik -
Sample No. Sample status Intact
Rl ;IJJJH i} Utlj"
ol 5 , X HORHE
Sealing Performance 5
Test Item Number of Rings
Test
ORI (mmmm) e s SORHLE i 0 s
. s |
Cross Section Dimensions Packing Gland Bolt Dia.
HFRHEEASE (mm) Shis HEEESME (mm) 48 1
Packing Gland ID Packing Gland OD '
WARE 1
" HEFFOURHT ZHFE (Nam) 59
SR BB i (%) IR Nut 1
25% Recommended Gland
Packing Compression J ) R 2 3
Tightening Torque 59
Nut 2
R0 4 B APl 622-2018 55445 R 99.9% bt
Test Basis Sec.4 of AP1622-2018 Test Medium 99.9% Methane
HUBR A 11 4 1 A LITEINSE :
No. of Mechanical Cycles No. of Thermal Cycles )
SEORH TR 1 2 58 R AR D LB
e KRS J) (barg) i HH o
Maximum Test Pressure ) Mechanical Cycles prior
| i to Re-adjustment :
o T A R AR5 41
Leakage Detector Brand/ Thermo Fisher Scientific / TVA-2020 / 202017032075
| Model/ Serial Number
N PRI 7K S LR BRI~ T [X 8 T e 5
S5 44K B M 1 5 | s
. ROCK Valve Testing Lab, Heyi Industrial Zone, Oubei, Yongjia.
Test Facility ..
- Zhejiang.PRC

HORHAC ¥ Packing Configuration:

Ji T HUEHE Square ring shape

f5 ) (] [ Die-formed middle ring

L ]
[ ]
® i Lr g s £ el Braided end ring with metal wire reinforcement
[ ]

I T 2 8 Corrosion inhibitor and type: 8 45 Zine Powder
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Rock«Laboratory
AL 3 Testing Data

415 %% ¥ Report No.: ROCKB202003004

BAMNNE | SRR | e | o
TG I B Static Leak Stuffing Box Flow Line s o 5
Torque (Nm) ;
Test Segment Measurement | Tem pf:rature Tempf:rature W1 | WA 2 Evaluation
(ppmv) (e el
Nut 1 Nut 2

ﬁl‘ 1 K Day1 3.6 RT RT 59 59 OK
% itm. Ambient 6.3 RT RT - - OK
0-150 XA 34 6.8 RT RT - - OK
0-150 cycles 6.3 RT RT . - OK
P=41.4 barg - - - - - OK
|"::'Jlll]1 Elevated 3I 260 260 - - =
151-300 W IEFH 3.9 260 260 - - OK
151-300 cycles :j'() = o - - o
P LA Bty 3.8 260 260 - - OK
- - - - - OK

%2 K Day 2 8.3 RT RT : . OK
i ik Ambient 15.9 RT RT - - OK
301-450 KA 8.2 __"E']:——_ RT - - OK
‘ 301-450 cycles 3 __5.7 RT RT - - OK
P=41.4 barg = - = - - OK
%2 K Day2 34 260 260 - - OK
it Elevated 5.1 260 260 - : OK
451-600 KA 3 260 260 - - OK
451-600 cycles 3 260 260 - - OK
P=41.4 barg = i = = 5 OK
%5 3 K Day 3 %) RT RT = - OK
il Ambient 7.6 RT RT - - OK
601-750 KU 8.1 RT RT - - OK
| 601-750 cycles 8.0 RT RT - - OK
| P=41.4 barg = % > = 5 OK
45 3 K Day 3 4.5 260 260 - - OK
¢4 Elevated 4.5 260 260 i - OK
751-900 KA 4.6 260 260 - - OK
751-900 cycles 5.0 260 260 - - OK
P=41.4 barg i u = 2 = OK
3 4 K Day 4 1.4 RT RT - - OK
I Ambient 5.5 RT RT . . OK
901-1050 XA 3.5 RT RT - - OK
901-1050 cycles 3.1 RT RT - - OK
P=41.4 barg - ” " . 2 OK
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Rock«Laboratory

#2540 5 Report No.: ROCKB202003004

AR I R | URMIR I T AR HUR L
0 I B Static Leak Stuffing Box | Flow Line Ml P 5
Test Segment Measurement | Temperature | Temperature Evaluation
: ] Torque (Nm)
(ppmv) (@ &8 &l
5 4 K Day 4 5.7 260 260 - - OK
i Elevated 35 260 260 - - OK
1051-1200 KAGH 33 260 260 - - OK
1051-1200 cycles 3.5 260 260 - - OK
P=41.4 barg oy : 3 . : OK
% 5K Day 5 3.6 RT RT . - OK
i Ambient 3 RT RT 3 : OK
1201-1350 K AGEH 2.8 RT RT - - OK
1201-1350 cycles 7.6 RT RT - - OK
P=41.4 barg - = - - - OK
¥ S5 KDay5s 29 260 260 - - OK
fii Elevated 3.0 260 260 - - OK
1351-1500 XAHH 3.0 260 260 - - OK
1351-1500 cycles 2.6 260 260 - . OK
P=41.4 barg - - - - - OK
%5 6 K Day 6 8.1 RT RT . g OK
5 i Ambient 6.6 RT RT 56.1 S1.9 OK
1501-1510 (KAGH - - - : - :
1501-1510 cycles - = - - - -
>=41.4 barg | - . 7 2 5 5
#{F Note:
RT iR EFEE ) 15°C A 40°C,
RT is between 15°C 10 40°C
TRIG 45 Hi Test Results:
Sk Fu R it : SRS i
Maximum Allowable 100 ppmyv Maximum Leakage 15.9 ppmy
Leakage Detected

R R s ST UV 7 Was Packing Leakage Below Allowable?

i il
Prepared by:

F 31 D620+ 3v30.

Date:

Reviewed by:

i

H 3:
Date:
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Rocks Laboratory 111754+ Report No.: ROCKB202003004
W45 B K Test Result Graph
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Rock«Laboratory i 5484 Report No.: ROCKB202003004

[ J7id 2% Photographic record

I Test Rig

HIH B it Torque Measurement
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50}:'(‘ Laborator 4 $}L1 % ' Report No.: ROCKB202003004

API-622

TA-LUFT
1ISO15848-1
{EE St 3

=3 {KEIEA
' M641

{LE. 25.4738.2
g&ﬂﬁﬁ 2020/2/30

w

WG ARF R &
BRI M AR L

13868621102
13780168896

www. cnmagpie.comn

e | @

R AT M HUEL A Packing rings before test

5 A M BUEL R Packing rings after test
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1 o

Rock«Laboratory Py

R0 5 BN E# Gland follower after test

o

.. ROCKB202003004

HUBHE#E Gland flange
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{2 %% ¥ Report No.: ROCKB202003004

WS AT Stem after test

HUEl A N L Stuffing box internal
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Rock«Laboratory

BUBHAC # 4% Packing configuration drawing
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***End of report***
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